VENOM X18 50CC
PARTS CATALOG

INTRODUCTION

When placing orders for parts, use this booklet as a reference,.

Refer to the illustrations for the name, item code, or fitment details by

examining the size and appearance. Locate the corresponding number

in the illustration to identify the name, item code, and quantity. Please
note that changes to the information in this booklet may occur without
prior notice.

Sepe

H1m



TN HHL#) (Power Mechanism)

F H 5 b X & R E - =

No. Code name Chinese Description 0ty ¥
1 i 01010055 RENHL (50CC) Engine !

2 i 01030003 1y 25 (PD20]) Carbureter 1

3 06020003 50TK iy ZE 28 A5 1 Rubber for Engine Hanger 1

4 i 02011023 5771 M4 Engine Hanger 1
5102011020 + A JfEdEiR i EngineconnectionBoard i 1 i
6 : 02011013 Ja XA Rear Fork (right) 1

7 ¢ 190045 2 e Filter Element 1

8 i 01040003 TSR Air Filter 1

9 i 02011012 Ja - X , Rear Fork (Left) Pl

10 i 02010040 I ZEAF 7 73, 5mm Engine Hanger Bushing L: 73.5mm !




A/BE R X A/B Cover assembly

F H = b X & W X X #A R =
NO. Code name Chinese Description Q0'ty
1 i 139200001 AS Cover A P
2 i 139200002 BE Cover B 1
3 i 139200003 K 2= Fan cover 1
4 i 139200004 GaEalc Ring 1
5 i 139030011 7N FR V2 T REAEM6 X 12 Hexagon bolt M6X12 2
6 ¢ 139190014 7N FA VR 2 TR REM6 X 25 Hexagon bolt M6X 25 2
7§ 139190013 I ©6 Clip®6 2
8 i 139200005 il ; Lock cord Fol
9 { 139010011 H BHZ4TST4. 8 X 16 i Self tapping screw ST4.8X16i 2
10 i 139200006 FIIZ4TST3. 8X 16 i Self tapping screw ST3.8X16: 2

%3 W




11 i 139200007 WALk Clip

12 i 139200008 LA 55 Chain modulator cover

13 § 139200009 K B3 S Plug of fan cover
—Lﬁlj'-m,uﬁk CyI inder head cover assembly

F H = X & R E - =

NO. Code name Chinese Description Q'ty

1 139210001 7N fA Y E TH MZ M6 X 40 Hexagon bolt M6X40 2

2 i 139210002 Bk (BLSKANR) Cylinder head cover 1

3 i 139210003 lﬂ%ml.i%ﬁ?% Snorkel fitting cylinder 1

4 139210004 oSk 55 Gasket, cylinder head cover 1

5 i 139210005 ] %Jﬂ)}@ﬁ i Ventilate plate washer | 1

%40




6 | 139210006 S EAR Ventilate plate T
7 i 139210007 H B 4TST3. 8 X 8 i Self tapping screw ST3.8X8 i 4
8 | 139210008 L EREAE Valve in pipe ]
9 i 139210009 kT Clip 1
10 i 139210010 K Clip P
11 i 139210011 ¢ ki (AN &R Cylinder head cover assembly i 1
SEISLEK— Cylinder head assembly 1
T ‘:

18 25 24 16 17 23 21 28 19
F H = L X B =
NO. Code name Chinese Description 0ty ¥
1§ 139220001 7N S0V 2 TH BRI T Hexagon nut M7 :

%5 W



2 i 139220002 SEHUE DT X 14 Washer ®7X 14 4
3 i 139220003 SARE Retainer, valve rocker 1
4 1 139220004 AT Arm, Valve rocker 2
5 | 139220005 SRR AT Screw, lappet adjusting 2
6 i 139220006 B2 REMS Lock nut 2
7 139220007 BEA TR A In valve rocker axis 1
8 | 139220008 HEAS T T3 by Out valve rocker axis 1
9 i 139220009 L ES Al Camshaft 1
10 | 139220010 ENTAY P8 X 14 pin®8X 14 2
11 i 139220011 7N A V2 =2 TR Z M6 X 85 Hexagon screw M6 X85 2
12 § 139220012 R P Heat insulation plate 1
13 | 139220013 b T 3 Mat of heat insulation 1
14 i 139220014 Ak (50CC) Cylinder head 1
15 i 139220015 HAD Exit valve 1
16 5 139220016 KK Valve spring big 2
17 i 139220017 SN Valve spring small 2
18 | 139220018 Sk Cotter, valve 4
19 { 139220019 HE T R R Spring holding 1
20 i 139220020 HEAT] In valve 1
21 i 139220021 HRTEE In valve leader 1
22 i 139220022 HR 15 Out valve leader 1
A i 139220000 | SELSLAEES (CCIRANSD Cylinder head assembly 1
B _ 139000001 I e Bl AR L K Camshaft seat assembly 1

SEILEK = Cylinder head assembly 2

18 25 24

16




F H = X & R E - e
NO. Code name Chinese Description Q'ty
23 i 139220023 A bEE) 0il seals 2
24 | 139220024 Hu g Washer 2
25 i 139220025 aURE:S 3 i Retainer, valve spring 2
26 | 139220026 XL MEFEME X 32 Bolt stud M6X32 2
27 i 139220027 KL R AEME X 65 E Bolt stud M6X65 2
28 1 139220028 SITSEMOEE j Valve leader o- ring 2
29 i 139220029 AT S B : Cylinder head washer 1
30 ¢ 139220010 BEA IR : In valve holding 1
1

31 | 139220030 KL ZE | Spark plug

phil, SELEAL Crankshaft, Cylinder assembly

10

19— g ——
2A—O

A

raYaYaYataY

C A




; — v @
20— \r Yr | e ‘
16 16 16 19 14 G—13—0 34'
F H = b X & R E - =
NO. Code name Chinese Description Q'ty
1 i 139230001 AAELAA Cylinder Pl
2 1 139230002 AEL (40 Gasket, cylinder 1
3 | 139230003 BRI Chain adjuster 1
4 139230004 B RIS I Chain adjuster washer 1
5 i 139220010 ENEH D8 X 14 Pin ®8X 14 2
6 i 139230005 1 B i Adjuster spring 1
7 i 139230006 1 2 5L 5[] o W B Nut of adjuster spring 1
8 i 139230007 [i] 2 WA B 24 ] Washer of nut 1
9 : 139230008 | NAHVEZIHIMZAM6X 1 8 Hexagon M6X 18 2
10 i 139230009 S Guider 1
11§ 139230010 T ZEA Stopcock pin 1
12 i 139230011 5 5 Stopcock 1
13§ 139230012 K Clip 2
14 i
15 i
16
17 i 139230016 fHEA A S Crankshaft comp. 1
18 | 139230017 1ER B8 2% Cam chain 1
19 | 139230018 K AT Cam chain tensioner 1
20 | 139230019 K B AT [ 5 W2 AR Cam chain tensioner bolt 1
21 i 139230020 O D 15.2X 1.5 0 —ring®15.2X1.5 1
A ¢ 139000008 HENAHE Piston ring combination 1
B i 139000007 i 50CCIT2EMmK Gl 40D 50CC Piston assembly 1

KiBZER R Left cover assembly




e—-39

F H = b X & R E - e

NO. Code name Chinese Description Q'ty
1 :139240001-1 feilds On) Left cover 1
2 139240002 I B AT 2. Kick start lever assy 1
3 i 139010004 7N AV 2E THMZ M6 X 20 Hexagon bolt M6X20 1
4 i 139240003 7N FA V22 T2 M6 X 35 Hexagon bolt M6X35 8
5 | 139240004 2%l Clip 1
6 139240005 L Bl 2R Starting axis washer 1
7 i 139240006 AR Clip 1
8 139240007 1 Eiﬂij&ﬁ k) Washer of left cover 1
8 139240007 WS A Washer of left cover 1
9 | 139220010 Eu%@sxm Pin, dowel ®8X 14 2
10 i 139240008 FE B Starter spring 1
11 i 139240009 e EEe A Ldle gear 1
12 § 139240010 ke Starting gear 1
13§ 139240011 B i v 2 Attrition spring 1
14 | 139240012 AL RIS Sector gear bushing 1
15 i 139240013 iR - Vent pipe 1
16 i 139240014 F BOME4TST3. 8X 16 i Self—tapping screw ST3.8X16 i 1
17 i 139240015 PR A E D 35 Plastic washer @35 1

IXEHES Driving Wheel
A o

%9 W



F H = b X & R E - =
NO. Code name Chinese Description Q'ty
1 i 1.20.22.10.02002 Ry 729 17.7 30 Strap 729 17.7 30 !
2 i 139250002 7N S REM 12 Hexagon nut M12 1
3 i 139250003 SR D 12X 20 Washer ® 12X 20 1
A i 139000002 L BN5 S 50CC Driving wheel assembly 1
4 i 139250004 FEIE R Driver shoe 1
5 139250005 F B A Initiative strap fan plate 1
6 i 139250006 v Initiative gear plate 1
7 1 139250007 TEE T E D20X 38 Driver bushing® 20X 38 1
8 i 139250008 M=V Ik ) Glide drive plate 1
9 i 139250009 HEER T roller 6
10 i 139250010 RHI bR Brae board 1
11 i 139250011 ERIRY TEK S Side parts of brae board 3

MEhE 2B Driven Wheel assembly

10 T




F B = B &R XK X &AW H=
NO. Code name Chinese Description 0'ty
1§ 139020020 NS AR REM10 Hexagon nut MI10 1
2 i 139260001 TN FHIEREM27 X 1. 0 Hexagon nut M27x1.0 1
3 | 139260002 BAmINE Clutch wrap 1
4 i 139260003 B R a2 i Gear, countershaft assy 1
5 | 139260004 EE Spring 1
6 i 139260005 T 6 JoE Spring base 1
7 i 139260006 NG e . Driven strap turntable 1
A i 139000003 MEDES R, : Driven wheel assembly 1

RN




BENE L Start Motor

—0
F H = b X & R E - =
NO. Code name Chinese Description 0ty ¥
,,,,, 1 i 139270001 § ~ E#pHIMLAL i Motor unit, starter : 1 i
2 i 139270002 iAE] O-ring 1
| 311392700031 Wikt (W) lead 1 o
4 1 139010004 INFAVE S TAZAEME X 20 Hexagon bolt M6X 20 2
5 ¢ 139270004 | |FREAESLIZATME X8 Cross_bolt M5X8 1
6 i 139020012 B E D 5 Spring washer ®5 !
7 i 139270005 wa =57 Clutch 1
8 _1..139270006 FEDI2X9 | Bushing® 12X 9 1




HAEBHL Magneto

6—7
—
2= = = ;

O

A

F H = X & R E - =
NO. Code name Chinese Description Q'ty ¥
1 § 139280001 > E R B Cooling fan P
2 1 139280002 | NFVEZIHIIEFAME X 18 Hexagon bolt M6X 18 4
3§ 139020020 AN EIERIMI0 Hexagon nut M10 1
4 1139280003 BEET. O\ Magnetism crock 1
5 § 139280004 RS O\RATT) Winding assy 1
6 i 139010004 7N FA VR 22 TTZAEM6 X 20 Hexagon bolt M6X20 1
7 i 139280005 N S BZAEM5 X 12 Bolt M5x12 2
8 | 139020012 R D5 Spring washer 2
A 139280000 | fik FEEAMLE R J\ZATHL) Magnetor assemble 1

o131




HHiEhFEE R. Crank case cover assy

)

10

10

10

12
F " = - EIEER =
NO. Code name Chinese Description Q0'ty
1§ 139290001 A i A i Cover L crankcase Pl
2 i 139220010 BN D8 X 14 Pin, Dowel ®8X 14 2
3 i 139290002 IRELTYIN Gauge, oil level 1
4 | 139290003 O & @ 18X 3 O-ring® 18X 3 1
5 i 139290004 T T M 5 Fuel strainer cover 1
6 i 139290005 OJF & 30X 3 0 - ring®30X3 1
7 i 139290006 JHE Y RR) e Fuel strainer spring 1
8 i 139290007 JIE Y Fuel strainer 1
9 i 139290008 7N Ff v 2 T B2 AEM6 X 85 Hexagon bolt M6 X85 4
10 i 139290009 i 7~fAVEZTHZEREMG6 X 100 Hexagon bolt M6 X 100 4

£ 14 7




11 ¢ 139290010 30X 5 X 14 0il seals 30X5X 14 F

12 i 139290011 A7 A d Right crankcase gasket !

HLHZE 0il Pump

& 9

T ,

Qo 2 l) (g ] |

F H = F &R XK X FA W H=E

NO. Code name Chinese Description Q0'ty ¥
1 i 139300001 MWLM ZE DX Bh#e : Pump drive wheel !

2 139160004 | NAIEEEMREIME 0 Hexagon nut M6 i 1 i
30139010004 | 7NfHiFZIHIZAEME X 20 Hexagon bolt M6X20 2
4 1139190014 | NAIKZIHIEKEM6X25 | Hexagon bolt M6X25 i 1 &




5 i 139300002 ELTE DX 11 Pin, Dowel ®8X 11 1
6 i 139300003 OJEFE @10 O-ring® 10 2
7 | 139300005 A SLIZETMA X 10 Cross bolt M4 X 10 3
8 i 139300006 IR BN L DA 0il pump pin 1
9 i 139300007 ML R o 0il pump cover 1
10 i 139300008 ML ZE AR Body, oil pump 1
11 ¢ 139300009 W1 Rotor, oil pump inner 1
12 § 139300010 YHI 2 Bl 0il pump axis 1
13 i 139300011 A1 Rotor, oil pump outer 1
A i 139000004 IREERS Sy 0il Pump assembly 1
ABh4hFE R. Crank case

F H = X & R XK X &AW =
NO. Code name Chinese Description Q0'ty ¥ |

16 T




1 i 139310001 A Bh A A . Right crank case 1
2 i 139310002 | KAWL HZEFEDI0X22 i Bushing of engine suspend 1
3 1 139220010 N DP8X 14 ’ Pin, Dowel ®8X 14 2
4 i 139310003 7 VR 22 T IZFEM6 X 45 Hexagon bolt M6X45 1
5 | 139310004 XL MEAEMT X 168 Bolt, Stud M7X168 2
6 i 139310005 A AE . Washer of right crank case 1
7 1 139310006 WIEGHE D 14X 25 | Bush® 14X 25 1

HEE N ZE Gear chamber and cover

19




F H = X & R XK X &AW =
NO. Code name Chinese Description 0'ty
1 i 139150004 7N V2 22 TH B2 AR M8 X 35 Hexagon bolt M8X35 i 5
2 i 139320001 7N AV 2 THZAEMS X 40 Hexagon bolt M8X40 2
3 i 139320002 7N F V22 THZARMS X 12 Hexagon bolt M8X 12 2
4 i 139320003 ARy Paper washer 9
5 i 139320004 W= Gear room cover 1
6 i 139320005 SENLEH D 10X 20 Pin, dowel ®10X20 2
7 i 139320006 WA = B 4L i Gear room cover paper washer i 1
8 | 139320007 T 2l : axis Foq
9 i 139320008 AN Gear 1
10 i 139320009 ElEiEE layshaft assy 1
11 i 139320010 B A ZH R 12X 20 Layshaft washer12X20 1
12 § 139320011 T S Bl R Clip spring 1
13 | 139320012 T Bl 0il seals 1
14 | 139320013 I K 6004 Gearing 6004 1
15 i 139320014 76201 Gearing 6201 2
16 : 139320015 | NAEEZHEMERE (L) Hexagon nut 1
17 i 139320016 R A Brake shoe pin 1
18 | 139320017 0B ©8X1.5 O-ring®8X1.5 1
19 | 139320018 N Jl Input axis 1

139320019 7% 6203 Gearing 6203 1

DO
(@]

A HhEhFE L. Crank case




139330008 HE R HZ M d8X20 | Buffer of absorber ®8X20

139310002 | RAMLTEATEDI0X22 i Bushing of engine hanger

F H = X &R XK X &AW H=
NO. Code name Chinese Description 0'ty
1 i 139330001 KL HEAEMT X 176 : Bolt, Stud M7X176 2
2 1139330002-1 A AR k) i Left crank case(longer) 1
3 1 139330004 E FIZAEM12 X 15 é BoltM12X 15 1
4 i 139330005 | LB D12X18.5 ¢ Washer of bolt®12X18.5 1
5 i 139330006 ME19. 8X 30X 5 . 0il seals 19.8X30X5 1
6 i 139330007 JHE17X30X6 f 0il sealsl7X30X6 1
7 139310006 XIEHEh A D 14 X 25 Gearing of center 1
8 i 139320014 76201 E Gearing 6201 1
9 i 139320019 76203 5 GearingG6203 1
10 1
11 i 1
12 1

139330009 WPEABFERIMX51 i Center stand spring pin

HSE Inlet pipe

O—-11




F H = D E - e
NO. Code name Chinese Description Q'ty
1 i 139140003 41 D40 Clip®40 1
2 i 139170002 HRE Air tube 1
3 i 139070006 7N FH Vs 22 A REMG Hexagon nut M6 2
4 i 139170005 R SR FEMA X 25 Bolt M4X25 1
5 i 139170006 SEE D4 X 10 Washer @4 X 10 1
6 i 139170003 BB O Ring 1
A i 139170002 BT B Inlet pipe assembly 1

. Z= 258 (Frame)




F H = X &R XK X &AW H=
NO Code name Chinese Description 0'ty
1 i 02011021 S S 4 Headlight Fairing Stay i 1
2 i 12030046 32022 [ HEVE T Hli K Bearing 320-22 1
3 1 0201-50SST gt Frame 1
4 i 02011017 AU S 38 Right Footrest (Front) 1
5 03030802 EITFA 1
6 i 02011022 AR I Seat Frame 1
7§ 07020061 FAL A B Spring for Main stand 1
8 i 02010424 B CA250 Main Stand CA250 1
9 | 02011016 GIE LR Left Footrest (Front) 1
10 | 03030801 S F L 1
11§ 02050034 D) Left Foot Peg 1
12 i 02050035 VS () Right Foot Peg 1
13 | 12030047 32023 [ HEVE T Hl K Bearing 320-23 1
14 i 02011030 25 B A Brake Pedal 1
15 i 07020095 TR 7 Brake Pedal Spring 1
16 | 07020110 JIED K i S A 1
17 i 07020111 [ B A 1
18 A5 & 8 X 30 2
19 TFER 02X 16 2

HEARR. BIRREERS Front Fork

%21 W




F H = X &R XK X &AW H=
NO. Code name Chinese Description 0'ty
1 i 02030203 AR Upper Coonection Plate 1
2 i 02030204 NERHR Lower Connection Plate 1
31 02030202 T [ 2 e A Handle Bar lock (right) 1
4 i 02030200 FHE Handle Bar 2
5 i 10010077 HAEITR Right Switch Assy (Right) 1
6 i 10020056 s Throttle Handle Grip 1
7 02030201 T [ e A Handle Bar lock (left) 1
8 i 10010076 EHETFR Left Switch Assy 1
9 i 10020055 e Left Handle Grip 1

m% 07010100 A RS 2% Front Shock 1
12 i 09050002 C(JE . BB R Round Reflector (Orange) 2
13 02011025 BV 284 Front fender Bracket (right) 1
14 i 02011024 BUVRAR S22 A2 ' Front fender Bracket (Leftt) 1
15 02030205 WalGILEs Handlebar Riser 1

22 Tl




SHAEEE Muffler

F H = D B X B R e
NO. Code name Chinese Description Q'ty
1 I AEM8x 1. 25x25 Hex Flange Bolt M8x1.25x25 2
2 190408 Sk Muffler Clamp 2
3 i 190406  ifikfkiik iSilica Washer Sheet 2
4 i 01050045 yHAE e (A Muffler 1
51190407 AR SRR Muffler Gasket 1
6 WA 8% 16 iHex Flange Bolt M8XI.25X16 3
7 i 01050052 VYRS R ‘Exhaust Pipe 1
8 i 01990024 f7kiEk ‘Exhaust Pipe Gasket 1
9 IR 6%32 'HEX CAP Nut, M6X1.0 2

023 Tl




JRFE. BAE Fuel Tank, Rear Shock

F B = B &R XK X &AW H=
NO Code name Chinese Description 0'ty
1 01990040 | AN EE Secondary Air injection Device 1
2 1 02010351 | YRANMSIRIE A iAir Injection Fixture 1
3 i 02011028 idEMMA iBody Mesh (right) 1
4 % 02011029 EEHEEEHOMR iFixture plate for Battery Cover i 2
5 i 05030055 yHI%E ‘Fuel Tank L
6 i 06020013 HIFHZEMER CHATE) ‘Fuel Tank Plate 4
7 1 02011027 PBEVERN A :Body Mesh (Left) 1
8 i 07010099 :J5uEk=E :Rear Shock Absorber 1
9 10040067 WA AL K 2S Fuel Sensor 1

%24 W




BI% Front Tire

F H 5 X & R E - =

NO Code name Chinese Description 0ty ¥
1 | 06010058 i#H5120/70-12 iTire (120/70-12) 1

2 | 02040285 HiEE Front Rim 1

3 i 190015 SRl iValve Stem 2

4 i :Gear Drive Ring Speedmeter 1

5 Seal, 40X50X5 1

6 ‘Seal, 23X37X7 1

7.5 12030050 gk Bearing, 6301 koo

8 & iSpacer 20X13x20 Pl

9 IERE ‘Front Tire Axle MI12X1.25X250 i 1

025 T



10

BRI

11 ¢ 10040080 iHIJ&{fHse

HEX Nut M12X1. 25

i Speed Sensor

5% Rear Tire

FF t = D IR HE
NO Code name Chinese Description Q'ty
1 © 08020202 (Ja) FME Rear Brake Cable 1
2 04030002 CJTOR R (110) Brake Shoe 1
3 i it Spring Kit 2

5026 T




4 1 06010059 B H5130/70-12 Wheel (130/70-12) 1

5 { 02040286 o Fe#L Rear Tire 1
R Disc Brake ASSY

F| # 2 | o & R | X B M | #

27 Tl




NO | Code name Chinese Description | Q'ty
A i 04010097 | RiRER SRR ‘Front Disc Brake ASSY !
1 SESL - ABIEATMAX. 7X10 iPhillips Screw M4X. 7X10 1
2 190191 iRl 3R ‘Upper Pump 1
3 i FH S Mg, M6X1. 0X23  HEX Shoulder Bolt M6X1.0X23 1
4 1 190193 BN ZEAT (B4 T ‘Front Brake Lever 1
5 i N FIEERE M6X1. 0 HEX Nut M6X1. 0 1
6 BZFEM10X1. 25X22 ‘Bolt M10X1.25X22 1
7 P Washer 1
8 JEAR ‘Master Cylinder Clamp 1
9 i INHTEZ 024, M6X1. 0X20 iHex Flange Bolt M6X1.0X20 1
10 SSLA- R REAT MAX. 7X7  iScrew MAX. 7X7 1
11§ 190043 i (JB) BERIFF L (£)  iMicroswitch 1
12 . ) T Lk | 1
13§ 190411 ipidIshmeE ‘Front Brake Hose 1
14 i N2 W2 M6X1. 0X12 iHex Flange Bolt M6X1.0X12 1
15 12990030 | BRI £ ke Brake Hose Retainer 3
16 ¢ 190192 iR RZE Gy ‘Front Caliper Bracket 1
17 i Py iCaliper Bracket 1
18 i I\ FEVE S 0B, M8X1. 25X25 iHex Flange Bolt M8X1. 25X25 1
19 i 190041 RTAIZER ‘Front Brake Pad 1
20 i EHriEAe, M8X1. 25X25 :Shoulder Bolt M8XI.25X25 1
04020048 i Fi it 1

21 i

EFront Brake Disc

3=, B, §i Speedmeter, Wire harness, Lock

5




F H = X & R E - e

NO Code name Chinese Description Q'ty ¥
1 08020191 T8 Throttle Cable 1

2 i 10050060 NES Speedmeter 1

3 i 02011026 NESES Speedmeter Bracket 1

4 10080039 40 Switch Lock 1

5 i 08010073 FE, 205 2k Wire Harness 1

6 | 10010035 HESIPS Brake Switch 1

7 i 07020007 M AETE R Brake Switch Spring 1

KTHE Lights




L

- Voo

F H = b X & R E - e
NO Code name Chinese Description Q'ty
1 i 09020110 ipfZEFE AT ‘Front Turn light (Left) !
2 i 09020111 RiAEEmAT iFront Turn light (Right) 1
3 ¢ 09010051 i KHTAE ‘Head Light (Left) 1
4 | 09010052 KATA ‘Head Light (Right) 1
5 i 09020112 iJg /i) ‘Rear Turn light (Left) 1
6 09020113 5 AEAL] Rear Turn light (Right) 1
7§ 09030050 ij5RAT iTail Light 1
8 | 09030052 iRHHEAT iLicence plate Light 1
9 i 00608015 {12V5WET#u ‘Bulb 12V5W 1
10 i 09010056 :12V18/18W/] U iBulb 12V 18/18W 2

B=H1 Body Covering

=3

vvvvvvv
PP P ST eI e TY
LIS ‘....




15

F H = X &R XK X &AW H=
NO Code name Chinese Description 0'ty
1 03030590 ik /c Body Guard (Left) 1
2 1 03030591 {MARA iBody Guard (Right) 1
3 103030592 iymFEIMIAR A ‘Fuel Tank Guard (Left) 1
4§ 03030593 VhAEILMIAR AT ‘Fuel Tank Guard (Right) 1
5103030591 SRR ‘Rear Fender !
6 i 03030600 i[EHE ‘Red Decorating for Headlight i 1
7 i 03030597 | NpREA ‘Bottom Mesh Guard (Left) Pl
8 i 03030598 | NMEEA :Bottom Mesh Guard (Right) 1
9 03030595 | [ = A Up Mesh Guard (Left) 1
10 | 03030596 i FMEEA iUp Mesh Guard (Right) 1
11 i 03010389 :EJI5% iTail Light Cover 1
12§ 03030599 ¥4 X IS ‘Windshield 1
13§ 03030589 :Hijhey ‘Battery Tank 1
14 i 03030493 iHMhEE ‘Battery Tank Cover 1
15 i 03030002 54 (il S 40 ‘Rear Wheel Fender 1
16 i 02011014 :J5vetfl e :Rear Wheel Fender Plate 1
17 i 09050001 (/e H (H5—41) ‘Square Reflector (Red) 1
18 { 03030422 G300 = {6300 Net Cover 1
19 §{ 03030311 A& iTools Box 1
B =142 Body Covering 2
1

’ : .lA
‘kti;;‘%$ / _,”/’v‘

o




F H = b X & R E - =
NO Code name Chinese Description Q'ty
1 03010379 i3LE Headlight Fairing 1
2 i 03010375 EiVEAR ‘Front Fender 1
3 i 03010380 iy4H T EAA ‘Fuel Tank Cover 1
4 03010382 JHMAE = RIS Front Fuel Tank Cover 1
5 ¢ 03010376 )5 FAARA iUp Tail Body 1
6 { 03010387 J5)E F1&B ‘Bottom Tail Body 1
7 i 03010388 :RijJHA 4AB ‘Bottom Seat Fairing 1
8 i 03010381 s | {AkA {Up_Seat Fairing 1
9 i 03010383 i3k UMM /C ‘Headlight Side Fairing (Left) i |
10 | 03010384 i) =) S MR A5 ‘Headlight Side Fairing (Left) 1
11 i 03010385 iRtk /e :Body Fairing (Left) 1
12 i 03010386 LAtk AT Body Fairing (Right) 1
13 ¢ 03010377 kAWK A iBottom Fairing (Left) 1
03010378 i KMk A ‘Bottom Fairing (Right) 1

[S—
S

e, SR Seat, Mirrors

% 32 W




F H = X & R E - =
NO Code name Chinese Description Q'ty
1 i 05010050 AR5 iPassenger Seat !
2 i 05010049 iABIRT Driver Seat 1
3 1 06990001 | —ZgilyuEss ‘Secondary Fuel Filter 1
4 i 12010010 i4M#2FT6 :Tron Clamp 2
5 i 10060001 yMAEIFE ‘Pet Cock 1
6 i 09060021 J5iiks ‘Rear View Mirror Pl
7 i 06030001 i FLAEER4xT :Gas Pipe 4%7 : 45¢cm
8 06030002 V<M 4.5/8.5 Fuel Pipe 4.5/8.5 65cm
9 ¢ 12010007 iyhEN8. 5 iFuel Pipe Clamp 8.5 i 8
10 i 06020045 il 75 £ Jks g iRubber ring 1
11 ;06020018 LIk ‘Rubber_Fastener 3

033 T




B2, B} Electrical components

EBattery fastener Pad

F H = X & R EI A W=
NO Code name Chinese Description 0ty
1 0E fa :Battery Bolts 1
9 10990001 HEL Y TX7A-BS ‘Battery (YTX7A-BS) 1
3 i 01020018 i#&yoe ‘Regulator 1
4 i 01020011 (NGRS iFlasher (Turn signal relay) 1
5 i 10070001 imw\ ‘Horn 1
6 i 01020021 4kepse ‘Relay 1
7 01020022 i/ Al Ingition Coli 1
8 i 01020016 k7% :CDI 1
9 i 06990062 {HLIHFILA 1

% 34 W




FEETH Tools Kit

FF H = B XX &R ® X B HE
NO. Code name Chinese Description 0'ty
A b Z%E T H iTools 1
1 : 16010005 12-14JF3RT :Open_Spanner (12-14) 1
2 16010004 8-10JF L4k T :Open_Spanner (8-10) 1
3 i 16010006 iX(SLWEL27T] :Dual-Purpose Screwdriver 1
4 16010007 ‘kAcFEETES=16 Spark Plug Box Spanner (S=16) 1
5 ¢ 16010002 i6mmA 7S FAIF iSocket Head Screw Wrench (6mm) 1
6 | 16010001 i5mmPN 7S HIRT iSocket Head Screw Wrench (5mm) 1
7 1 16010116 i4mmN ST iSocket Head Screw Wrench (4mm) 1

% 35 W




036 T



